
State Pollutant Discharge Elimination System  
(SPDES) DISCHARGE PERMIT 

SIC Code: 4952 NAICS Code: 221320 SPDES Number: NY0024520 

Discharge Class (CL): 05 DEC Number: 3-4828-00079/00001 

Toxic Class (TX): T  Effective Date (EDP): EDP 

Major-Sub Drainage Basin: 14 - 02 Expiration Date (ExDP): ExDP 

Water Index Number: D-1 Item No.: 815 - 4 
Modification Dates (EDPM): 

Compact Area: DRBC 

This SPDES permit is issued in compliance with Title 8 of Article 17 of the Environmental Conservation Law of New York 
State and in compliance with the Clean Water Act, as amended, (33 U.S.C. '1251 et.seq.) 

PERMITTEE NAME AND ADDRESS 

Name: Town of Fallsburg Attention: 
Town Supervisor 

Street: 19 Railroad Plaza, PO Box 2019 
[...]
Receiving Water Information ......................................................................................................................... 8 

Impaired Waterbody Information ............................................................................................................... 8 

Critical Receiving Water Data & Mixing Zone ........................................................................................... 9 

Permit Requirements .................................................................................................................................... 9 

Whole Effluent Toxicity (WET) Testing ..................................................................................................... 9 

Anti-backsliding ....................................................................................................................................... 10 

Antidegradation ....................................................................................................................................... 10 

Discharge Notification Act Requirements ............................................................................................... 10 

Stormwater Pollution Prevention Requirements ..................................................................................... 10 

Temperature Requirements for Municipal Discharges to Trout Streams ............................................... 11 

Mercury ................................................................................................................................................... 12 

Biennial Pollutant Scan ........................................................................................................................... 12 

Mini Industrial Pretreatment Program ..................................................................................................... 12 

Schedule(s) of Compliance ..................................................................................................................... 12 

Emerging Contaminant Monitoring ......................................................................................................... 13 

Schedule(s) of Additional Submittals ...................................................................................................... 13 

Special Conditions .................................................................................................................................. 13 

OUTFALL AND RECEIVING WATER SUMMARY TABLE ........................................................................ 17 

POLLUTANT SUMMARY TABLE ............................................................................................................... 17 

Outfall 001 ............................................................................................................................................... 17 

Outfall 002 ............................................................................................................................................... 22 

Outfall 003 ............................................................................................................................................... 23 

Appendix: Regulatory and Technical Basis of Permit Authorizations ......................................................... 24 

Regulatory References ........................................................................................................................... 24 

Outfall and Receiving Water Information ................................................................................................ 24 

Interstate Water Pollution Control Agencies ........................................................................................... 25 

Existing Effluent Quality .......................................................................................................................... 25 

Permit Requirements .............................................................................................................................. 25 



Permittee: Town of Fallsburg   Date: April 22, 2025  v.1.13 
Facility: South Fallsburg Wastewater Treatment Plant Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0024520   Water Quality Reviewer: Kirsten Jedd-Barry 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 3 OF 29 

Summary of Permit Changes 
A State Pollutant Discharge Elimination System (SPDES) permittee-initiated permit modification 
has been drafted for the South Fallsburg Wastewater Treatment Plant. The changes to the permit 
are summarized below: 

• Updated permit format, definitions, and general conditions 
• Updated the Permits Limits, Levels and Monitoring table to reflect effluent limits during 

construction 
• Added a new Permits Limits, Levels and Monitoring table with effluent limits effective post 

construction 
o Changed the monthly average flow limit from 3.3 MGD to 4.5 MGD 
o Removed the 7-day average UOD monitor only limit 
o Reduced the 7-day average CBOD5 concentration limit from 38 mg/L to 35 mg/L 
o Changed the monthly average CBOD5 load limit from 690 lb/day to 940 lb/day 

based on the new flow limit 
o Changed the 7-day average CBOD5 load limit from 1,000 lb/day to 1,300 lb/day 

based on the new flow limit 
o Reduced the monthly average TSS concentration limit from 25 mg/L to 23 mg/L 
o Changed the monthly average TSS load limit from 690 lb/day to 860 lb/day based 

on the new flow limit 
o Changed the 7-day average TSS load limit from 1,000 lb/day to 1,400 lb/day based 

on the new flow limit 
o Changed the daily maximum TDS limit from monitor only to 1,000 mg/L 
o Changed the daily minimum Dissolved Oxygen limit from 4.0 mg/L to 5.0 mg/L 
o Removed the seasonal TKN limits 
o Changed the monthly average TKN concentration limit from monitor only to 4.3 

mg/L 
o Added the monthly average TKN load limit of 160 lb/day 
o Removed the seasonal Ammonia limits 
o Removed the daily maximum Ammonia monitor only limit 
o Added a monthly average Ammonia concentration limit of 2.1 mg/L and load limit 

of 80 lb/day 
o Removed the daily maximum Nitrate monitor only limit 
o Added a monthly average Nitrate concentration limit of 9.4 mg/L and load limit of 

350 lb/day 
o Changed the monthly average Phosphorus concentration limit from monitor only 

to 2.0 mg/L 
o Added the monthly average Phosphorus load limit of 75 lb/day 
o Added the 12-month rolling average Mercury limit of 23 ng/L 
o Changed the daily maximum Copper concentration limit from monitor only to 1.9 

µg/L 
o Removed the daily maximum Copper load limit 
o Changed the daily maximum Zinc concentration limit from monitor only to 40 µg/L 
o Removed the daily maximum Zinc load limit 
o Added the daily maximum Phenolic Compounds limit of 16 µg/L 
o Added the Biennial Pollutant Scan 
o Reduced the daily maximum Total Residual Chlorine limit from 0.05 mg/L to 0.03 

mg/L 
o Removed the WET Acute Invertebrate and Acute Vertebrate limits 
o Added WET Acute Invertebrate and Acute Vertebrate action levels of 0.3 TUa 



Permittee: Town of Fallsburg   Date: April 22, 2025  v.1.13 
Facility: South Fallsburg Wastewater Treatment Plant Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0024520   Water Quality Reviewer: Kirsten Jedd-Barry 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 4 OF 29 

o Reduced the WET Chronic Invertebrate and Chronic Vertebrate action levels from 
9.9 TUc to 3.2 TUc 

• Removed Outfall 002 
• Removed Outfall 003 
• Removed the Special Drought & Drought Warning Conditions and limits 
• Updated the Stormwater Pollution Prevention Requirements 
• Added a Schedule of Compliance 
• Updated the Monitoring Location schematic to reflect sampling points during construction 
• Added a new Monitoring Location schematic to reflect sampling points post construction 
• Updated the Monitoring Location map for ambient temperature monitoring locations 
• Added a Schedule of Additional Submittals 

This fact sheet summarizes the information used to determine the effluent limitations 
(limits) and other conditions contained in the permit. General background information 
including the regulatory basis for the effluent limitations and other conditions are in the 
Appendix linked throughout this fact sheet. 

Administrative History 
7/1/2018 The last full technical review was performed and the SPDES permit became 

effective with a new five-year term and expiration date of 6/30/2023. The 2018 
permit has formed the basis of this permit. 

12/31/2021 The Town of Fallsburg submitted a request in the form of a NY-2A application form 
to modify the permit to expand the WWTP capacity and increase the design flow. 

2/10/2022 The Department issued a Notice of Incomplete Application (NOIA). 

4/29/2022 The Town of Fallsburg responded to the NOIA. 

6/30/2023 The current permit was allowed to stay in effect pursuant to SAPA1. 

10/18/2024 The Department issued a NOIA. 

11/19/2024 The Town of Fallsburg responded to the NOIA. 

1/31/2025 The Department issued a NOIA. 

3/26/2025 The Town of Fallsburg responded to the NOIA. 

The Notice of Complete Application, published in the Environmental Notice Bulletin and 
newspapers, contains information on the public notice process. 

Facility Information 
This facility is a publicly owned treatment works that receives flow from domestic and industrial 
users, including waste from categorical industrial users, with effluent consisting of treated sanitary 
wastewater. The collection system consists of separate sewers. The facility accepts flow from 
significant industrial users (SIUs).  

1 State Administrative Procedures Act Section 401(2) and 6 NYCRR 621.11(I) 



Permittee: Town of Fallsburg   Date: April 22, 2025  v.1.13 
Facility: South Fallsburg Wastewater Treatment Plant Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0024520   Water Quality Reviewer: Kirsten Jedd-Barry 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 5 OF 29 

The current 3.3 MGD treatment plant consists of: 
• Preliminary Treatment: Bar Screen, Grit Removal  
• Primary Treatment: Primary Clarification 
• Secondary Treatment: Trickling Filters, Rotating Biological Contactors (RBCs), Final 

Clarification 
• Disinfection: Chlorination/Dechlorination 

Sludge is sent to a gravity thickener before being digested anaerobically. The digested sludge is 
then sent to a belt press to be pressed. The sludge is then hauled to an offsite landfill for disposal.   

The primary outfall (Outfall 001) is located 25’ from the bank of the Neversink River and consists 
of an 18” pipe partially submerged at normal flow conditions.  

The facility is planning the following upgrades/improvements: 
• Increase design flow to 4.5 MGD 
• Expand headworks 
• Add equalization tanks 
• Construct new primary clarifiers 
• Construct new Membrane Bioreactors (MBR) 
• Add post-aeration tank 
• Construct new gravity thickener and refurbish existing gravity thickener 
• Install UV disinfection 
• Replace current outfall pipe with a new 24” pipe 

The facility accepts wastewater from the following municipalities: 
Municipality POSS # or SPDES # Collection System 

Town of Fallsburg NY0024520 Separate 

The facility accepts wastewater from the following significant industrial users (SIUs): 

Significant Industrial User (SIU) SIC Code 
Categorical Reference 

(if applicable to 40 CFR) 
Murray’s Chicken 2015 432 



Permittee: Town of Fallsburg   Date: April 22, 2025  v.1.13 
Facility: South Fallsburg Wastewater Treatment Plant Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0024520   Water Quality Reviewer: Kirsten Jedd-Barry 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 6 OF 29 

Site Overview 

Neversink River 



Permittee: Town of Fallsburg   Date: April 22, 2025  v.1.13 
Facility: South Fallsburg Wastewater Treatment Plant Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0024520   Water Quality Reviewer: Kirsten Jedd-Barry 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 7 OF 29 

Reach Overview 

South Fallsburg 
WWTP 

Neversink River 

Village of 
Woodridge 
WWTP 

Minor trib. to 
Neversink River 

Riverside Estates 

Deb-El Foods 



Permittee: Town of Fallsburg   Date: April 22, 2025  v.1.13 
Facility: South Fallsburg Wastewater Treatment Plant Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0024520   Water Quality Reviewer: Kirsten Jedd-Barry 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 8 OF 29 

Enforcement History 
The facility is operating under USEPA Order on Consent CWA-02-2023-3006 dated 11/2/2022. 
The Order requires the following compliance actions: 

• Submit a Short-Term Plan of Action (POA) along with an expeditious schedule to address 
the non-compliance with the General Requirements of the Permit that require a minimum 
of an annual calibration of the continuous flow meter. (Completed) 

• Submit written certification that all corrective actions specified in the Short-Term POA are 
implemented and is in full compliance with the Order, the Permit, and Sections 301 and 
402 of the Clean Water Act. (Completed) 

• Submit a Long-Term POA along with an expeditious schedule with interim milestones to 
complete the planned plant upgrades and achieve full compliance with the Permit. 

• Submit written certification that the Long-Term POA has been implemented and operation 
of all proposed units specified in the Long-Term POA has commenced and is in full 
compliance with the Permit and Sections 301 and 402 of the Clean Water Act.  

o If compliance has not been achieved, submit a detailed report indicating the reason 
for noncompliance and the schedule for attaining compliance with the Order. 

Compliance and enforcement information can be found on the EPA’s Enforcement and 
Compliance History Online (ECHO) website. 

Existing Effluent Quality 
The Pollutant Summary Table presents the existing effluent quality and effluent limitations. The 
existing effluent quality was determined from Discharge Monitoring Reports and the application 
submitted by the permittee for the period 9/1/2018 to 8/31/2023. Appendix Link 

Interstate Water Pollution Control Agencies 
Outfall 001 is located within the Delaware River Basin Commission (DRBC) compact area which 
places additional requirements in the SPDES permit. Appendix Link 

Receiving Water Information 
The facility discharges via the following outfalls: 

Outfall 
No. 

SIC 
Code 

Wastewater Type Receiving Water 

001 

4952 

Treated Sanitary Sewage Neversink River, Class B(T) 

002 
Stormwater 

Neversink River, Class B(T) – Outfalls 
removed from permit003 

Reach Description: The Neversink River (D-1) is a tributary of the Delaware River and part of 
the Delaware River Basin. The segment of the Neversink River at the point of discharge is 
classified as B(T) (6NYCRR 815.6 – Table I - Item 4) 

See the Outfall and Receiving Water Summary Table and Appendix for additional information.  

Impaired Waterbody Information 
The Neversink River segment (PWL No. 1402-0021) is not listed on the 2020 New York State 
Section 303(d) List of Impaired/TMDL Waters, and therefore, there are no applicable wasteload 
allocations (WLAs) for this discharge. 



Permittee: Town of Fallsburg   Date: April 22, 2025  v.1.13 
Facility: South Fallsburg Wastewater Treatment Plant Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0024520   Water Quality Reviewer: Kirsten Jedd-Barry 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 9 OF 29 

Critical Receiving Water Data & Mixing Zone 
Consistent with TOGS 1.3.1, the outfall information submitted in the application and mixing zone 
form was used to develop a mixing zone model to establish dilution ratios for the water quality 
analysis. The model showed the mixing is largely constrained by the interaction with the right 
bank, the minimal availability of ambient volume, and low velocity. 

Outfall 
No. 

Acute Dilution 
Ratio 

A(A) 

Chronic Dilution 
Ratio 

A(C) 